MOTO-5KI LTEE/LTD
MOTO-SKI 1971
PARTS CATALOGUE
NO: 400791
AVRIL 72

S — = e el T T T Y B S 2

SRS




FRONT SHAFT

. ‘_'_‘j L

i
4
ITENS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIFTION CD | CP | ZE | GP | m§
1 | 040003 | FRONT SHA¥T 101 fa|- || 11 |710055| o mrng 2 |2 |2 |2
1 | 040019 | FROMT SHAFT = |="] = ['a 12 | 680001 | GREASE FITTING S 2 |2 ]2 |2
2 | 040018 | FRONT SPROCKET 295 1|=-]-1]-|| 13 |710004 | o mNe A 11|22
{2 _|o40013 FRONT SPROCKET POLYURETHANE 1|11 (2 14 | 600051 BOLT 5/16 x 24 x 1 # 16 |6 |6 |6 e
[ |3 |600002 | sour 4 x 28 x 7/8 4|4 |44 15 620015 NyLock wur 5/16 x 24 616 |6 |6 ( \ ‘)
4 | 610004 | wyLock wur % x 28 4 (4 |4 4] 16 |710056 | ALMINUM PLUG . 2 {2 f2 ]2z ™. A
[ 1] 5 |osc010’| avvmzmmg corLar 2 |22 ]|2|| 17 |060024| BEARING SUPPORT OUTSIDE 2 |2z |2 >
I 3 Y
£r 116 | 600106 | ALLEN SCREW 2222
040011| NYLON BUSHING a4
| 040023 | IDLER WHEEL 2 222
040025 . BEARING SUPPORT INSIDE 2|2|2]2
11660007 | BEARING 2 (2]2]|2
f =3y ] x
$ é
NOTES
ok
1
]
;
7
f
i
L
A Y
L &
g, ™ P
A K iy - o
?-' - ia - \ 3
_ PAGE 1




BOGGIES WHEELS

ITENS |NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION !
1 | 030033 | SHORT WHEEL SUPPORT ‘ =4 |- |- 7 |eeooor| crease Frrrive
1 | 030098 | SHORT WHEEL SUPPORT P * i |-]a]-|}s | 030008 | VHEEL LANGE OUTSIDE _
1 [030035 | SHORT WHEEL SUPPORT ~|-T-141] 9 |e6o003| searme : 12] 16 | 12 1§{
2 | 030038 | LONG WHEEL SUPPORT -4 |=-1- 10 | 030010 | RUBBER WHEEL ¢ 12| 16| 1238 ]
2 | 030103 | LONG WHEEL SUPPORT 3|-]3]- 11 [ 030009 INNER FLANGE 12| 16 12| 16 °
2 | 030039 | LONG WHEEL SUPPORT ; = =% [| 1z [6s0057] wavers . 72| 06] 72 96|
3 | 030013 | ALUMINUM CROSS SHAFT _ 22| 2]|-|| 13 |710003( car 12| 16| 12, 26|
3 | 030014 STEEL CROSS SHAFT T 11| -]] 14 |o30107| wocore weEEL ass'y o dEse 3 |- |3 -_-‘-
3 | 030015 | STEEL CROSS SHAFT =|=|=]%]|| 14 | 030017 | BocoIE WHEEL ASS'Y g ' -
4 | 620010 | STAR WASHER 6 (86 |8 || 14 |030128| BOGETE WHEEL ASS'Y i
s s | 600033 | mqur 5/16 % 24 x 2 - 68|68 '
6 | 030134 | SPRING RIGHT W3-l 3 -
6 | 030138 semmiG LERT 3 |]la]=
- 6 | 030063 | - sﬁnnas_'p.}m'rr . =il Lk
" 6 | 030064 | SPRING LEFT - =]=|a




REAR SHAFT

20 21

| rews | numseR DESCRIFTION CD|cCP | ZE | GP | MS || ITEMS | NUMBER DESCRIPTION CD | CP|ZE | GP | WS
1 |.040006| REAR SHAFT 1 2]a] -] 17 | cs0032| sermic i [l ]=
1 | 040038| mEAR SHaPT = =] <] 2]] 17 | canosz| sermic I [ S
2 | 040030| RUBER SPROCKET t{1] 1] a|| 18 |o0s0033| serING |-
4 | osooze{ pLUG 22| z2|z2|| 18 |o0s0036| sering ==
5 | 040010 ALUMINUM PLUG 2|2 2| 2| 19 | 040009 | wAsHER 2|2 (22
{6 040031 | TDLER whEEL 2|2 2] 2| 20 |610015| wvLock wuT 5/16 x 24 22|22
"7 [ e40004| smar rme 2| 2| 2| 2| 22 |600106| aLLEN scrEw 3 x 20 x & AS REQUIRED
& | eso008 BEARTNG 2| 2| 2| 2]|| 22 |640003| morLER PIN 2|2 |2 ]2
‘9| 040014| LINK PLATE 22|22l 23 |o40063| mracker 22|22
10 |'680001| GREASE FITTING 2|22 2| 3 |o40011| NYLON BUSHING 2|2 )22
- | 12| 600021 | “mour 5/16 x 18 x 2 3 2|22 o
} |- 32 | 620015 | . wvnock wur 5/16 4| ala]s
" .| 13| 600055| BOLT 5/16 x 24 x 2 % 2l2|2]2
14 | 040044 | BYE BOLT Tal2 2
15 | 600024 | BOLT 5/16 x 24ix # 2|1 22|z2
1, 16 | 670051 | BUsHING 22|22
I
NOTES

5N Lo e s 7 s P

'MoTO - SKI 71"




TRACK ..

NUMBER DESCRIPTION CD | CP | 2E | GP | NS || ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP | MS
030001 [  TRACK Ass'Y 1] -[1f=-]|] 5 [o3c01z| ocreaT us 18 = | =] =] 46
030105 | TRACK ASS'Y =T - =
030002 CLEAT 39] 47) 39| -
030004 RIVET 234 282234408
030046 |  TRACK ASS'Y =|=]-]2 s

5‘*’

- sh e
NOTES

i

MOTO - SKI 717/




STEERING

|” PRGE 5

. MOTO - SKI

6671 "




STEERING
|

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION s CD |CP|ZE |GP | MS %
1 020043 STEERING (HANDLE) -=]1]1]1]1 14 | 020053 BRAKE AND LEVER SUPPORT - |11 |1 |1
2 020057 HANDLE BAR GRIP =12 12 |2 |2 15 | 020061 THROTTLE LEVER SUPPORT - (1 ]1 |1 |1
3 690074 SAFETY SWITCH 2 CYL. - l1]1 (1|1 16 | 020055 RIVETS -l21212]2
3 690075 SAFETY SWITCH 2 CYL. = |1 ]1 1|1 17 | 020054 NYLON BUSHING = la |a |a |a
4 020056 WASHER (1|11 ]1 18 | 600106 ALLEN SCREW = l2 12122
5 600040 BOLT 3/8B x 24 x 2 % - (1|1 |11 19 | 020192 THROTTLE LEVER ASS'Y - l1 |1 |1 |1
6 670066 NYLON BUSHING =1 {111 20 | 020193 BRAKE LEVER ASS'Y - ]1]1 |1 |1
7 640008 ROLLER PIN 3/16 x 1 # =] 1t |1 600110 | ALLEN SCREW FOR THROTTLE AND BRAKE SUPPORT |- [1 |1 |1 |1
8 020164 TIE ROD END L.H. =1 ]1f1]1

9 610013 NYLON NUT 3/8 x 24 - |1]1]1 |1

10 | 610015 NYLON NUT 5/16 x 24 ~-lel2]2]2

11 | 600024 BOLT 5/16 x 24 x & -l2]2|2]2

12 | 020042 NYLON BUSHING -|1f{1]|1]1

13 | 020052 THROTTLE BRAKE LEVER -=l2|2]2]2

NOTES
:
L)
"
“ ' —

MOTO - SKI ‘71" /




—

STEERING CONTROL

- | mEms | NUmBER DESCRIPTION CD | CP | ZE | GP | WS || EMS | NUMBER DESCRIPTION cp |cp|ZE |GP|ms
1 | 020070 KT LEG -l 2] 2]z2|z2]|] 10 |6w012] nur L. THREAD -~ 2z 2|2
2 | 020040 | - STEERING ARM -l 2]2]2]|2|| 11 |oz081| wL.H. THREAD NUT -lz]z2]2]|2
3 | 600046 | BOLT 5/16 x 24 x 2 -l 2]2]2]|2]|| 12 |o020163| rI£ rOD END RIGHT -l2]2]2]2
4 | 020041| FLAT WASHER - 4] 4]a]|a]] 15 |o020130| vroNGROD YN ERE
5 |-600047 | BOLT-3/8 x 24 x 2 ~l1l2r[2]1 14 |'020128| SHORT ROD * =N E N
610014 |  NYLON NUT 5/16 x 24 ] -lz2|2]2]2
7 ao;uw BOLT 378 x 24 =1 i RETEEENE!
8 | o020164 NDLRFT ¢ 2] 2]2]2
9 5120;3. B ) 27 = 205 2] 2

MOTO - SKI 71"




SKI RUNNER

E

14

15

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIFTION CD | CP|ZE |GP | NS
020023 | SKI RUNNER = |2 |2 |2 |2 || 11 |020027| MAIN LEAF SPRING -2 22 |2
020024 | SKI RUNWER SHOE -2 2|22 12 | 020028 | SECOND LEAF SPRING -2 2|22
020033 | CLEVIS PIN SHORT ~l2l2]2]2 13 | 020030 SPRING COUPLER -z |2 |2 |2
020034 | CLEVIS PIN LONG -lz2)2z|2]|¢2 14 | 610013 | WYLOCK NUT 3/8 x 24 -l6l6 |6 |6
640012 | CUTTER PIN SHORT - |4 |4 )& |4 || 15 |600020| BOLT 3/8 x 26 x 3 3 =2 22 |2
020020 |  SLIDING PLATE = |22 |2 |2]|] 16 |020174| FOURTH LEAF SPRING 2,
600044 |1 BOLT 3/8 x 24 x 1 % - |4 |4 &4 17 | 020029 | THIRD LEAF
610004 | LOCK NUT % x 28 ~l2]2]2]|2 1 | 020197 SKI RUNNER
020025 | REBOUND LEAF SPRING =2 2] 2|3
029016 RUBBER SHOCK ABSORBER ONLY - 2 2 2 2 N

ol > =t
' ' MOTO - SKI “71” )_/
i [V /
50 4
¥




HOOD

DECAL_SET GP

ITEMS | NUMBER DESCRIPTION cb|ce Ms NUMBER DESCRIPTION CD |CP|ZE |GP|MS
1 |090021 | HOOD DECAL SET CA 292 -1 - 090019 |  HOOD -l1]1]- |1
1 | 090207 | HOOD DECAL SET CA 340 -1 - 090019 | HOOD W/ENGINE COVER 399 =|l=-|=1-11
1. | 090208 | HOOD DECAL SET CA 399 - |1 - 090020 | HOOD =|=|=]3l=
1 090209 HOOD DECAL SET ZE 340 - | = - 090020 HOOD W/ERGINE COVER 338-399 - =] = _l -

"1 |090210 | ROOD DECAL SET ZE 399 - - - ‘| os0250|  Hoon 292 -(a]-|-]-
1 | 090211 | HOOD DECAL SET MS 399 - |- 1 610020 |  SPEEDY WUT - | 23| 35] 33| 13
1 | 090212 | HOOD DECAL SET MS 634 /’ -] - 1 090017 | LEFT SCOOPE -1 |11
1 090213 HOOD DECAL SET GP 338 JLQ ;v - |- - 090018 RIGHT SCOOPE =[1]1r1]1 ]2
1 | 090214.| ‘HOOD DECAL SET GP 399- - |- - | 090028 | WINDSHIELD SIDE PLATE L. =l I T R O A I
1 | 090215 | . HOOD ‘&;34'.._'__“ - |- - 090027 | WINDSHIELD SIDE PLATE R. o I A I I




HOOD

NUMBER DESCRIPTION CD | CP | ZE [ GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP (ZE |GP|MS

090224 DECAL =l1]1]1]1 18 | 600063 BOLT B/32 x 1 -6 )16 6|6
9 090029 WINDSHIELD -|1 1]11]1 19 | 090030 CHROME MOULDING = L1 L1l
10 | 090032 FRONT LIGHT =|l1]1]1}]1 20 | 090234 DECAL SET 634 CC' = l=]=-|=-1]1
11 | 090026 FRONT SCOOPE =01 11 i 20 | 090235 DECAL SET 634 CC =|=1=1]111]=
12 | 090031 NAME PLATE =y T Ltk ] L 21 | 610021 NYLOCK NUT 8/32 =16 |6 |6 |6
13 | 090229 FRONT HOOD DECAL MS 399 | R B E 3 [ S 22 | 090037 HOOD RETAINER BRACKET =/l ]1]|1]1
13 [ 090230 FRONT HOOD DECAL MS 634 -l=]1=1=-11 23 | 630018 RIVET 3/16 x 3/B W/HEAD : =l212]|2]2
13 | 090231 FRONT HOOD DECAL GP 634 -l =]=|1]=
14 | 630007 RIVETS 3/16 x 7/16 =l1]1|1]1
15 | 090022 FRONT DECAL LOWER -l11]1 1 (1
16 | 090023 HOOD HINGE -]11]1]1]1
17 | 890081 HOOD CATCH BRACKET =l12]2]|2]2

NOTES
&

MOTO - SKI - “71" s




DASH

& ATCESSORIES

16'7-'"

ITEMS (NUMBER DESCRIPTION CD | CP | ZE | GP | MS.| | ITEMS | NUMBER DESCRIPTION cDh | CP|2ZE | GP
1 |090033 | DASH =3y |13 |1 || 12 |eo00s2| sawery swrren -1 ]1 |2
2 090024 RIGHT DECAL REGULAR -1 ]2 )11 13 | 690087 SHOCK ABSORBER = | % |3
3 | 090043 | RIGHT DECAL ELECTRIC = |32 |1 |1 || 1& [720052| sPEEDO W1.02 R B W
4 |o090025 | LEFT DECAL REGULAR =l x |2 2| 15 690079 TACHOMETER <= = [2"
5 090044 LEFT DECAL ELECTRIC 3 I SOl 1 S e S 16 | 690068 LIGHTER ELECTRIC ONLY -|=111a
6 |690076 | swIrcH - (1|1 ]2]2
9 . 1690077 | RUBBER CAP -f(rf2fa]2
©10 | 610021 | NYEOCK NUT, 8732 ~laa]a]s
Ty 600065 | BOLT 8/32.x 3 -lafafa]a
T _.'}:1;." ¥ - 5
uxs -:.
MOTO - SKi




ENGINE COVER

CD |CP|ZE | GP | WS

ITEMS | NUMBER DESCRIPTION cb|cP GP | MS | |ITEMS | NUMBER DESCRIPTION
1 050137 ENGINE COVER ASS'Y - - 1 - 15 050142 CHOKE LEVER - - - 1 1
1 | 050042 | ENGINE COVER ASS'Y -1 - -1 16 | 050052 | ENGINE COVER BRACKET -l=1-12 |2
1 050139 ENGINE COVER ONLY - |- - - 17 | 600018 BOLT % x 28 x # -|=|=~1]2 |2
1 | 050022 | ENGINE COVER ONLY | = -1 18 | 620074 | FLAT WASHER (} INNER) - == |2 |2
2 | 050044 | RIGHT SIDE GRILL -| = 101 19 | 610004 | NYLOCK WUT & x 28 -|-1-12 |2
4 | 050043 | LEFT SIDE GRILL -1 = 1|1 20 | 050058 | SPRING - |-1-1|2 ]2
4 |610020| LOCK WUT - |- 25| 25|| 21 | 050051 | ENGINE COVER RETATNER S N B
5 | 050048 | CARBURETOR GRILL - = 101 21 | 050051 | ENGINE COVER RETAINER == ==}
6 | 050140 | PusH BUTTON -1- Lfa 22 | 050144 | ENGINE COVER MOULDING - |- 1-1-12
8 | 050050 | GRILL HINGE - |- X ]a
9 | 630059 | POP RIVET (BLACK) - |- 3|3
10 |050140 | PUSH BUTTON LOCK || = || 4
050047 | LEFT TOP GRILL -
050046 | RIGHT TOP GRILL -
050045 | COVER -
070092 | PRIMER =




SPEEDOMETER

.

| s [NumBeR DESCRIPTION oD | cp | 2€ | 6P [ s | |iTEMS | NUMBER DESCRIPTION o |cp NS
1. | 710052| seEEDO W o1.02 STl 2] 7 ]ev000s| anaie prive =) = 1
2 | 6oo008| wuLB [ -]x]a] 2]l & [es0060| cowrrine ) 1
3. | 6900s9| socker [ = x| 2] 2] o [os0core| avarToR PLATE == 1
4 | 690087,  CHOCK ABSORBER NEEFEE?
5 | 090236 |  spEEDO CABLE ASS'Y “l=T1fa]2
6 | os0237] - =Ty alz

MOTO - SKI *71"




ok

WIRING 1 CYLINDER REG.

MANUAL'1_CYLINDER

e
l.“
&
B 5

I

b 1T S—
' ach 7 PEEDOMETER
] o) ' .
Lo i e ——\ oz 8
) .r, =—"S=" N ok ‘\_m_L
s 2Ty ' g
; A \ &
= YelTow b SAFETY._SWITEH
RN =
() & 0
o
%
4
i A3 e
.*:
e .=i] .
- ITEMS |NUMBER DESCRIPTION CD | CP,| ZE | GP | WS | ITENS| NUMBER DESCRIPTION €| cP [ 2E | GP | us
1 | 690076 | swITch 11|12l 12 [euooss] cues 8 B I
Fx :
2 | 690061 | ResisTANCE . ’ 114y [| 13 [ euooeed wviow cotuar S A Y
690062 |  SAFETY LIGHT SWITCH - 11| 2]2]] 14 |og0032| meap L1GwT 1 |ada]s
—~ 4 110092 | wrRmNG ' 1|1|1]2|] 15 | 690008 seEEDO LIGHT 1112
~d 5 [110095| FRONT LIGHT WIRING sl 11z a || 16 |eo0os9| spEmpo socker 1] |
=t - ]
6 | 690064 | socker J2f2z]|2|2|| 17 |110001| spEEDO WIRmNG
7 | 690086 | munzs 35 W 2(2|2|2|| 18 |110000| prasric sueeve
8 | 630074 [ SAFETY ENGINE SWITCH HEYERE
—==| 9 [11009 | HooD wIRING 1122
/7 N[ 10 [ 120007 | rans Lave wrmmne 11fa]:
' ( ) ,: 11 | 080016 | TAIL LAMP ASS'Y WHITE 1l1f1f12
© " /11 (080017 | tamw nawe ass'y sLack Tl fa] ] f
MOTO - SKI “71" /




WIRING 2 CYLINDERS -

13)

TAIL LAMP

black
(G- RUSH BUTTON.
: (
12)
MANUAL 2 CYLINDERS
< | ITEMS | NUMBER 5 DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD|CP|ZE |GP WS

1 | 690076 SWITCH REG, ELECTRIC S S I S B I S | 13 | 080017 TAIL LAMP ASS'Y (BLACK) HENERIENE]
2 | 110096 |- R.p.M. WIRING | =] =] x[a]] 14 [eacose| crrp R ERE

690008| R.P,M, LIGHT = =] =] 1| 1]|| 15 |e4c082| wyLow cOLLAR - ]3|3|3]|3
4 | 690008| SPEEDO LIGHT -l =11 1|2 16 | 110092 | RESISTANCE WIRING - ]r]1 1|12
b 690059 SPEEDO SOCKET - =11 1 : § 17 | 110089 R.P.M. SPEEDO WIRING a = |= 113
4 690059 R.P.¥M. SOCKET =l =-|=-]21]1 18 | 110091 SPEEDO WIRING - |=11]1]1
5 | 110095| HEAD LIGHT WIRING =lr|1] 3|1 19 | 110090| PLASTIC SLEEVE SY I S T O

690062 |  SAFETY SWITCH =l 1]l1]1]1
7 | 690064| FRONT LIGHT SOCKET =l 22| 2|2 =
‘8 | 690066| BULE 35 W -] 2|2| 2] a2
9 | 0so03z| mmAD LigHT HNEIEE
10 | 690061| * RESISTANCE = afaf af 2
1 | 110004 moppwrmme N R EREEERE

690075/ - o I .

S = i IS 5 2




GAZ LINE ACCESSORIES

PRIMER

RESERVOIR

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIFTION CD |CP|ZE | GP | MS
1 | 020175 | THROTTLE CABLE ASS'Y 1111 11 | 070091 | HOSE GP. MS. 33B-399 -]=]1 |2
2 | 600026 | BOLT 7/16 x 20 x 1 # 1 (111 12 |050132 | THROTTLE BRACKET GP. MS. 1 (1|1 |1
3 | 050031 | THROTTLE CABLE SUPPORT - =112 13 [050035| RAM TUBE GP. MS. 338 R N S B
4 | 070087 [ HOSE 1 (111 14 | 600060 | SCREW % x 20 x 5/8 : 3313 (3
5 | 070087 | HOSE MS-399 - GP-338 - 339 - |=|1]1|| 15 |640066| cLIP , 1|1 1T 1
5 | 070088 | HOSE CA.ZE. 399 J - MS. GP. 1)1 |- 1| 16 070078 | VACUIM HOSE 1 CYL. . 1L |1 |1
5 | 070088 | HOSE CA. ZE. 340 H L1 = |=-|| 16 |o70079 | vAcUUM HOSE 2 CYL. ! T,
6 | 070062 | PRIMER VALVE 11 |1|1]]| 17 | 710018| cAs FriTER B i
7 | 070088 HOSE Li1]1]1 18 | 050039 | NYLON SPACER FOR CARB, STUD 1 3/16" JLO 399 T
070089 (  HOSE 1111 18 | 050040 | NYLON SPACER FOR CARB. STUD 13/16". JLO 338 - i W
710050 [ " FITTING - e e|a 1 |020077| THROTILE CABLE ASS'Y WITH GONSOLE i :

070090 HOSE Flajprla

MOTO - SKI ‘71" g o




GAZ LINE ACCESSORIES

MOTO - SKI

ll7l "




——CYY IR,

GAZ LINE ACCESSORIES

NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION cp |cp|zE [P |ms

i1 |o70002| priMER =1 ]-|=-|-|| 10 |710050| " Frrrme =z |=|=1]=

2 | 600058 | BOLT 7/16 x 20 x 3/8 -1 |=-]=-|-]|] 12 |o70088| wosE =g I="T=]

3 | 070093 | PRIMER BRACKET -l1]|=]-|-]|| 12 |o70007| wose s & |=]=l|lx

4 | 020175 | THROTTLE CABLE ASS'Y -1 |=]=-[=]|| 13 710027 GAS FILTER =ik [E =iz

5 | 070094 | THROTTLE CASLE SUPFORT -1 =]=|-]| 14 |o70099| mose 1 l-1-1-

6 |o70088| wose e Zls 4 -1 - Wi
7 | o70095| HOSE <l gl Tes]
8 | 070062 PRIMER VALVE -lal-]-]-
9 | 070096 | mosE | ]| = [=] =
NOTES

MOTO - SKI “71”




ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP
1 070004 TANK 1111 (1 11 | 070106 TANK FITTING ASS'Y 1 1 |-
2 070005 RUBBER STRAP 1]11(1]1 12 | 640076 COLLET 1|2
3 | 970101 TANK CAP 1]1f1]1 13 | 070107 TANK CAP 1|1 |1
4 640077 TANK FITTING 111 =1]= 14 | 070108 TANK CAP SPACER 1|1 |1
5 070003 TANK FITTING =]=11]1 15 | 070109 SAFETY ROD ADAPTOR L]1(]2
6 070090 HOSE 1|1|1|1 16 | 070110 SAFETY ROD 1|1 |1
] 070104 HOSE 1j1])12]2
8 070011 SCREEN |1 2|
9 070091 HOSE =|l=-]1f1
10 | 070105 TANK FITTING ASS'Y -]l=]1]1
‘ NOTES
Y
4 <
MOTO - SKI “71"




BODY

ITENS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION Cb |CP | ZE | GP
1 |o1oz1z| mobY (REG.) {2 || 16 |oz051| won pusnmG -2 2|2
1 |o010230| BODY (ELECT.) =1 2| =]=|-1] 17 | 680002| GREASE FITTING - |22 |2
1 |o010231| BODY (REG.) = =f=]2r]-1| 18 |ow0s9| woop rock e l= = ]
1 |o10232| mBobY (BLECT.) = =|=]1]|~-|| 19 |o1c043| mrACKET = EW EWE
1 |A610233| BoDY (REG.) 328 =l =12]=|=]|] 20 |owooss| pm = (1|2 ]ar
1 | 010234 | BODY (ELECT.) 399 S * o[ -] @ |o0w0033] mRATLER covpLER 11|12
1 | 010235 BopY (REG.) 399 -l =1 =-]-|| 22 | o10057| muzEER roo; REST ~l1l-]1

1 | oi10127| BODY (REG.) 399 =|=|=|-|3]|| 22 |owo70| ruBEER FOOT REST -l=f2]-

"1 | 010237| BODY (ELECT.) 399 =l =|-]=]21|| 22 |oi0069| RUBBER FOOT REST = |=}=|=
2 | 010064 REAR HANDLE CHR. | a] 2| 2| -]|| 22 |620075| wasEER -l2]2]2
2 | 010147 | REAR HANDLE CHR. ] [l o =) X 24 | 090035| HOOD RETATNER L 5 S I [
3 | 600023 BOLT % x 20 x 1 3 -l 2| 2|2 2] 25 | 090034| moLT 8/32 x 1 =|s]3|4&
4 620010  STAR WASHER -l2]2)2|2 26 | 610021 | NYLOCK NUT 8/32 =|3|3]|3
5 | 600031 BOLT 5/16 x 18 x 3 -lz| 2| 2|2 27 | 090036| HOOD RETAINER -l1l1|1
6 | 600035 BoLT % x 20 x 2 -| 2| 2|2] 2] 15| 010014 BUMPER CHROMED -l1f1]1
7 | 620001| STAR WASHER % -lz2|2|2]2
g | 010060 BUMPER END -l2]z2|z2]|2
10 | 600056 BOLT % x 28 x % - | 12| 12| 12| 12
11 | 010113|  HOOD LOCK RETATNER -la2|z2|2]z
12 | 090023|  HOOD HINGE -lifla|1]a

010112|  BOOD BRACKET -le|s6|e]e6

010126  BUMPER MOULDING =lafafa]a

010278|  BUMPER BLACK CP. = g =] 5= i
l.7l ”




BRAKE

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS || ITEMS | NUMBER DESCRIPTION CD |CP |ZE | GP | MS
1 060042 BRAKE ASS'Y 1 1 1 1 9 020178 BRAKE CABLE ASS'Y 1 1 1 1
2 060027 BRAKE SPRING L 1 1 L 10 020078 BRAKE CABLE ASS'Y 1 1 1 1
3 060028 CLEVIS PIN 1 1 1 l 11 020118 CABLE LOCK 1 1 1 1
4 640007 CUTTER PIN " 1 1 1 12 020060 SPRING SLEEVE 1 1 1 i
> 060026 RIVETS 1 1 1 ._1 13 060024 BRAKE ARM A 1 1 2
6 | 060022 | BRARE sHOE 11 1{?1
7 060025 LINING b | 1 i ‘1
8 | 630004 | RIVET 2|22 %z

NOTES
4
x
3
b}
>

MOTO - SKI ‘“71"

& ki



NOTES

MOTO - SKI « “71"




—

ENGINE SUPPORT

‘t,‘ ”

- SKI

MOTO

PAGE 23 _




SUPPORT

| ITEMS | NUMBER DESCRIPTION CD | CP | 2E | GP | M5 | [ITEMS | NUMBER DESCRIPTION CcD |cP GP | MS
1 | 050128 | BASE 292 ¢C JLO 1]|=]=-]- 9 | 050010 | BUSHING i 4 |4
1 | 050006 | BASE 338 CC H 1]1]-1- 10 | 050012 | WASHER 4 4 |4
1 | 050008 | BASE 338-399 JLO 1111 11 | 610024 | NYLOCK NUT 7/16 x 20 4 4 |4
1 | 050131 | BASE 634 M ~|= ] 4[32 12 | 600019 BOLT 3/8 x 24 x 1 & I 4 |4
2 | 050004 | WASHER 8|8 8]8 13 | 050007 | ENGINE LEAF 1 CYL. 1 - |-
3 | 610013 | NYLOCK NUT 3/8 x 24 A4 4] 13 | 050009 | ENGINE LEAF 2 CYL. - 2 |2
4 | 600064 BOLT JLO 292-338-399 b la a4 13 | 050134 [ ENGINE LEAF MS 18 - - |2
4 | 600025 | BOLT RIRTH 340-634 CC - la |44 13 | 050127| ENGINE LEAF 634 - 2 |-
5 | 620016 | LOCK WASHER 7/16 G4 |4 |4
5 | 620068 | LOCK WASHER 4 |a |4 &
6 010045 BOLT W/SPLINE G |4 | 4|4
7 | 050011| RUBBER PAD 4644
8 | 670056 | BUSHING 4|64 &
NOTES
i\
i
MOTO - SKI “71"




MUFFLER 2985 -

338 CC

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP
1A | 100150 | MUFFLER ASS'Y 292 J 1=~ 5 | 640090 | MUFFLER COLLAR (338 H) 101 ]|-
1B | 100018| MUFFLER ASS'Y 292 H 1|=-1]- 6 | 050018 | ADAPTOR (292) 1|=-]-
1 100021 MUFFLER ASS'Y 338 H 1 1 18 6 050026 ADAPTOR 338 H 1 1 -
2 | 610015| NYLOCK NUT 5/16 x 24 2| 2] 2 7 | 600026| BOLT 5/16 x 24 x £ 222
3 | 620012 WASHER 2|22
4 100048 ASBESTOS WASHER 2 2 2
5 100136 MUFFLER.1 # (292) 1| ~-]-

25 MOTO - SKI ‘71"

PAGE

.

4



MUFFLER 338 JLO 388 CC

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CcD C_P 2E

1 100039 MUFFLER 399 JLO -l=1=1]1 7 640024 MUFFLER COLLAR 2" 1|11~
1 100040 MUFFLER 399-338 JLO 1|1]11] - B8 050033 ADAPTOR 111]1]~
2 610015 NYLOCK NUT 5/16 x 24 2| 2|2 2 9 640091 MUFFLER COLLAR 2|12)|2]|-
3 620012 WASHER 2|12]|2) 2

& 100048 ASBESTOS WASHER 212]|2] 2

5 600024 BOLT 5/16 x 24 x |l 2| 2] -

NOTES

MOTO - SKI “71"




MUFFLER 634 CC

"!raas NUMBER DESCRIPTION CD | CP | ZE | GP | M5 | | ITEMS | NUMBER DESCRIPTION CD|CP GP | NS
=51 | 100147 MUFFLER =|=]=1]3 5 | 050136 | ADAPTOR - 1)1
1 | 100148 | MUFFLER -l=-11]- 6 | 610015| NUT S5/16 x 24 - 2 |2
2 | 620012 WASHER 5/16 ALL -|=-12]2 7 | 600024 | BOLT 5/16 x 24 x % - 2|2
3 | 100048 | ASBESTOS WASHER -|l-l2]|2
4 | 640090 | MUFFLER COLLAR 1 7/8 =|l-111]1
NOTES

. PAGE 27

MOTO - SKI “71"




GRAND - PRIX

& MS -18 SEAT

2

GRAND -PRIX

ITEMS | NUMBER DESCRIPTION CD|CP | ZE | GP ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP
1 | 080036 | SEAT MS 18 -l-1- 11 | 080019 |  TAIL LAMP ASS'Y -1=-11
2 | 080190 | SEAT COVER === 12 | 0BO18Y |  BACK REST COVER MS == |=
3 | 0BOD39 | NYLON BELT -1=1- 1 | 0BO175| SEAT GP =] l= &
4 | 640092 | REFLECTOR -1 =-12 2 | 080176 | NYLON BELT <=1
5 | 080017 | TAIL LIGHT FRAME =l=]a 3 | 080177 | SEAT COVER -1=-11
6 | 080015| LENS - -2
7 | 600066 SCREW 6/32 x 7/8 -|=-1]2 %

690054 | BULBS - -2

610028 | NUT 6/32 -l =12

630005 RIVET 1/8 x § - =12 e
MOTO SKI 717




SEAT CAPRI & ZEPHYR

GAPRI - 295 cc. e
§ @/ . 4

) ﬁ e

CAPRI-ZEPHYR -

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP | MS
1 | 080040 | mACK REST 1|1 |=-]=-|] 9 [osoozz| snar TonG (TANG) Tl E .
2 | 080038 | seat 1[=|-]-|| 20 |620014| wasuer L E [
2 |o8o167 | sear - 2] -]-|| 12 |6o0178| screw 2|2 |=]|=
3 | 080168 | BACK REST COVER 13| =-|=]| » |oso00s| sEaT 1= =]z
4 | 080169 | sEAT covER 1 === 2 |osoooo| mback rEST i|=]=]-
4 |osorro| sear cover =31 |-]=1{l 3 |oso011| sear cover L=|=1=
5 | 080023 | sNAP TONG (EK) 1|=|=-|=|| & |oso010| Back mest covem 1]-]-]-
5 | 080025 | SNAP TOMG (TANG) rv|x|-]-
6 | 640085 | SKAP TONG PLATE RET 2
7. | 520076 |  waskER . 11]-]-
8 :t_u‘auoza_ un.ou BELT 40" Wa 1|1]=]|-
9 |'080023| e 'roNoipss'y () 11| -]- /
2 LAy /

PAGE 29 MOTO - SKI *71"



TOOL BOX

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP|MS
1 080037 TOOL BOX 1(1(|-]- 10 | 640071 SNAP 1 1] ==
2 080007 FRONT PANEL 11| =]~ 11 | 610028 | NUT 6/32 Ul 5 k) SV [
3 080012 REINFORCING PLATE 1|1]-|- 12 | 600066 SCREW 6/32 x 7/8 2 12 k& |=
4 630010 RIVETS 6[6]|~-]- 13 | 080019 TAIL LAMP ASS'Y (BK) Li1]1 |1
5 640092 REFLECTOR 2|2 =-]=- 13 | D8D01B| TAIL LAMP ASS'Y 295 1 || | =
6 080015 LENS 22| == 14 | 620008 WASHER 12 12| = | =
7 080016 TAIL LAMP FRAME 292 1|l=-]-]-
7 080017 TAIL LAMP FRAME (BK) 1{L]|=]-~-
8 | 690054 BULB 212 |~-|-
' 9 630005 RIVET 1/8 x % 12| 12| - | -
/
NOTES
nﬁ
i,
MOTO - SKI “71"




ENGINE CLUTCH PULLEY

101 12

l'l'éls NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD|CP|ZE |GP
1 |osooi0| mweER PuLEY 1112

2 | 660004 | CLUICH BEARTNG 12 [2]a]] 12 | 620006 wurt x 28 4 ala
3 | 060055 | sPRING SEAT 1|af1]a]| 13 |o60317| mmmee 11|
4 |060060| SsPRING 338-399 JLO 2 CYL. 1|2]a|1]| 14 |630006| PO RIVET 3/16 x 3/8 44 |a
4 |o6oose | sermG ] a2l 15 [es0027| s screw 111
s | oso0s0| ourer puLLeY v 1| 2] 2d] 16 [osozon| punrey cusro ass'x nl-|-
6 | 060093 | COVERNOR 340 W - 295 J 12 2| -] 27 | ea0016| wasuer 111
6 |[060207| covemioR 634 cc m ~ =11 |a]|] 18 | caoozs| crres R
6 | 060057 | cOVERNOR 339-399 JLO 12 |2]1|| 16| os0126] puLLEY cusrp 399 1 - |we] -
7 | o60062 | wasHER' EEERE

8 | 6opoz8| moLt NENERE

9 | 600048| BOLT & x 28 x 7/8 ilalals

10 | 060061 | BUSHING alalala

11 '{'060065|  WEIGHT 292 J - 338.m alafafs

11 | 060063 | ~wEIgET 338-399 JLO o la el

W

PAGE 31 = : MOTO - SKI 717




DRIVEN PULLEY WITH CAM

co

GP

ITEMS | NUMBER DESCRIFTION CD | CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION cP MS
1 | 660005 | BEARING 21222 13 | 060166 | WASHER 1 101
2 | 060075 | SPACER 11|11 14 | 600034 | BOLT 3/8 x 16 x 1 1 1|1
3 | 710051 | “o" RING 11|11 15 | 620054 | WASHER 1 1|1
&4 | 060076 | CHAIN TENSIONER 1111 16 | 060313 | CHAIN TENSIONER ASS'Y 1 1|1

060066 |  THNER PULLEY 10" W I R 1 17 | 060072| RIVET 6 6 |6
700027 | BELT 1 3/16 LX 11|11 18 | 060070| INNER CAM ONLY 1 11
700052 BELT 1 3/'8‘ SM 1 (1|11 19 | D6OD4E DRIVEN PULLEY ASS'Y 1 111
670052 | BRASS BUSHING 2222

060069 | OUTER PULLEY 1111 =
060074 |  SPRING 1l1]1]1

060073 |  OUTER CAM 1[1]1]1

060078  NYLON BLOCK 33|33 -.

640005| ROLLER PIN 12112 H

MOTO - SKI *“71”




CHAIN CASE

{

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD [CP|ZE |GP|MS
1 060039 PLUG (BK) 1111 9 640014 SNAP RING 1)1 ]1 |1
2 060036 CHAIN CASE OUTER (BK) ’ 11|11 10 | 060312 CHAIN CASE INNER 1 (1|1 |1
3 610022 NUT 5/8 x 18 N O 11 | 060115 GEAR 36 TEETH 1 ]1 1|1
4 060002 FLAT WASHER 111|121 12 | 060037 CHAIN CASE FLANGE 1 (1)1 (1
5 060301 CHAIN 66 LINK 1 (1|1~ 13 | 060041 GROMMET 1|1 1|1
5 |'060302 CHAIN 663 LINK jlr|r| 14 | 060312 CHAIN CASE ASS'Y (BK) 1|11 ]2
5 060304 CHAIN 68 LINK g = 1)1 15 | 060040 COLLAR 1|1 |1 |1
6 060080 GEAR 11 T ) 1 (1 (-]~ 6 060102 GEAR 15 T GP-634 -|=11 (-
6 060101 GEAR 13 T 1|1]1]=-

6 060305 GEAR 16 T GP-634 -]=-11]-

7 610025 NUT 111 ]1|1

8 600036 BOLT % x 20 x 1 % 11|11

NOTES

MOTO - SKI “71"




TRACK SUPPORT MS-18 & SNOW GUARD

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | M5 | | ITEMS | NUMBER DESCRIPTION CD|CP|ZE
1 | 030141 | TRACK SUPPORT -1 -] =-]2 24 | 010068 | SNOW GUARD [ [
2 620010 STAR WASHER 5/16 -l =-]~-] 2 25 | 630011 | RIVETS - = s
3 600033 BOLT 5/16 x 24 x % - =] =] 2
24 | 010058 SNOW GUARD AR B I S
NOTES
MOTO - SKI “71" i




AIR FILTER

DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP | MS
: ) : 1 (213 |1]|| & |600168| METAL SCREW 10 x 2 11 1]
=" '-_1‘_ ’-.6 { ":n-'. "~ 'AIR FILTER HR 1|-|=-]-|] s |o7071| AIR FILTER COVER 11012
‘2 -5%;} AIR FILTER LOCK HD 1l1|1]12 6 | 070112| CHOXE LEVER 1112
2 070074| AIR FILTER LOCK HR 1|-]-1-
3 600027 BOLT £ x 20 x 2 3 313133 \ '
i )=

8

MOTO - SKI ‘71"




ELECTRIC STARTER WIRING 1CYL. & 2CYL.

R, U | I
\ AT
oy

21

Imm—aml

BATTERY
ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION €D |CP|2ZE | GP | WS
1 | 690080 | LIGHTER ELEM. W/KNOB = =] r|a 16 | 110082 | crowmp cABLE 111
4 | 690081 | LIGHTER RESISTANCE -=~]211 17 | 110083| BATTERY BOX T [ Tt
6 | 620078 | LOCK WASHER 0.6 =|=1]2|21|| 18 |21008| paTTERY BOX CovER 1112
7 |e1o031| wor s/32 - | =121 19 | 110085| BATTERY STRAP 1111
8 | 110076 | R.P.M. WIRING = |=-121]1]|| 20 |2110086| camE soLENom» 111
9 | 110094 | HOOD WIRING 1 (11| 1|| 21 |210095| HEAD LIoWT WIRING ST lrla 2]
10 | 116007 | TATL LAMP WIRING 11 2|1|| 22 |6v0031| maATTERY 1l1da |
11 | 690068 | LIGHTER ASS'Y 11|31 23 |600068| 2 PHILLIPS ScmEW 1112
12 | 110079 | STARTER WIRING 1|1 |2 1]| 24 |6%0065| BULBS 25 W 11172
13 | 690082 | RECTIFIER 11111 20 | 110028 | CABLE SOLENOID = |)=_|= |a
14 | 110080 | CABLE STARTER Tl -
14 | 110081 | CABLE STARTER =|l=1=]1
15 | 690083 [ SOLEWOID SWITCH 1121

ae. D NOTES




BRAKE DIsC

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS || ITEMS | NUMBER DESCRIPTION CD |cP [ ZE | GP [MS
1 060323 BRAKE ASS'Y 1]1]2]13 4 060318 LINING 1 1|1
2 620007 LOCK WASHER 5/16 21 2] 2] 2 5 060319 BRACKET 1 1|18 )
3 | 600031| mour'5/16 % 18 x 3 2| 2{z2]|2
PAGE 37 MOTO - SKI “71"



FRONT SHAFT GRAND PRIX 634cCC.

15

20 15

ITEMS | NUMBER DESCRIPTION CD |CP | ZE [ GP | MS | (ITEMS | NUMBER DESCRIPTION CD |CP |ZE | GP | MS
1 | 020179 | FRONT SHAFT -1=-11]- 14 | 600052 | BOLT 5/16 x 24 x 1 & - =13~
2 | 040013 FRONT SPROCKET POLYURATHENE -|l=]1]- 15 | 610015| NYLOCK NUT 5/16 x 24 -|=16 |=
3 | 600002 | BOLT % x 28 x 7/B = =g f< 16 | 040026 | PLUG -l=121-
4 610004 NYLOCK NUT % x 28 - |=14]= 17 | 040024 | OUTER SUPPORT =il ]2 T
5 040010 | COLLET ALUMINUM -l=-12]- 18 | 660008 | BEARING il |=
6 | 600106 | ALUMINUM SCREW - =14]= 19 | 040058 | OUTER BEARING -l=-]1]-
7 | 040011| NYLON BUSHING -|=-14]- 20 | 600051 BOLT 5/16 x 24 x 1 2 o l=lla |
8 | 040023 | IDLER WHEEL -l=-12]-

9 | 040025 | INNER BEARING SUPPORT =|=l2]-
10 | 660007 BEARING =|=121-
11 | 710055 "0" RING “l=12]-
12 | 680001 | GREASE FITTING -|=-13]-
13 | 710004 "o" RING -l =|2]-
NOTES
MOTO - SKI “717




